MODEL: HM-30SBN

AUTOMATIC GROMMETS INSERTTING MACHINE

Feature:

e Automatic dual feeding of top
and bottom pi eces
e Use self—piercing gromets
hol e punchi ng NOT NEEDED.

SPECIFICATION:
MOTOR: 1/4 HP
VOLTAGE: 110V 60HZ AC
THROAT DEPTH: 5”
WEIGHT: 400 LBS

PACKIN SIZE:27”X297X67”

Hiker Enterprises Ltd.

107 Ferrier Street
Markham, Ontario,
Canada L3R 3K6

Tel: (905) 479-5390
Fax:(905) 479-0530
www.hikerenterprises.com




) CONTENTS

BASE SUPPORT SYSTEM EXPLODED VIEW (FIG. 1) =++-eereeeeereerunsness 4
PARTS LIST (F|G 1) .................................................................. 5
DIES AND DIE SEATS LINKING SYSTEM EXPLODED VIEW (FIG. 2) -+ 6
PARTS LIST (FIG. 2) reerererrrmreesermmemmiiiiiiiceruisiieeiintriieniennnnnene, 7
DIE AND DIE SEAT SYSTEM EXPLODED VIEW (FIG. 3) cececereeecerereaanae 8
PARTS LIST (FIG. 3) reeerreeesernsesnneniemieiiiiiiuitiiitieiiieaen. 9
PUSHER SYSTEM EXPLODED VIEW (FIG. 4) -eeceveeeseereecrmmnnneninnanens 10
PARTS LIST (FIG. 4) teoresreseectcconmentummiiitiiiiiiiiiiiceeien. 11
BODY, PULLEY AND MAIN SHAFT EXPLODED VIEW (FIG. 5) --+--+e---- 12
PARTS LIST (FIG. 5) cceceerterrecsnerententetatntuieninnieniiaiene. [T 13
SAFETY DEVICE SYSTEM EXPLODED VIEW (FIG. B) --e++essseeeeessrneeens 14
PARTS LIST (FIG. B) s+eeeeeteecescoresenscotenetanntttanunintteetaieiiecemataanes 15
CLUTCH CONTROL SYSTEM EXPLODED VIEW (FIG. 7) «-e-seeserereeces 16
PARTS LIST (FIG. 7) cereesrereressonstrnttesiusttntantttiieteenietiaetiasiiannes 17
CLUTCH SYSTEM EXPLODED VIEW [OLD TYPE] (FIG. 8) «--seeeeeeeees 18
PARTS LIST (FIG. 8) --rseseeerreseresteestanteniteniiettienteiieiitniitetea. 19
CLUTCH SYSTEM EXPLODED VIEW [NEW TYPE] (FIG. ) «e-seeeeeeees 20
PARTS LIST (FIG. 9) -+ LT P PP P 21
HEAD, COMPONENT CASE SYSTEM EXPLODED VIEW (FIG. 10) -+ 22
PARTS LIST (FIG. 10) seeocerereescessaoscansnonnoneanees ceseeeeraestestiienieennsaaias 23
RIGHT FEEDING SYSTEM EXPLODED VIEW (FIG. 11) «-eeeeeeeesseeeneens 24
PARTS LIST (FIG. 11) seeeeeesseerenrssostensnotentiutiinteniaiuotnnstesseniseinanss 25
LEFT FEEDING SYSTEM EXPLODED VIEW (FIG. 12) -+wssesssessussensneens 26
PARTS LIST (FIG. 12) -eeevevsssescenstnntenrtentetiiiniuiuieutiiniitietiaiiiaionee 27
ASSEMBLIES REPLACEMENT(FIG 13)c+eeeteterescennssectmntietncnicaniinene 28
PARTS LIST (FIG. [3)eevreonecececneciiersnnnriercnatintiiiececiecccesecainnens 29

NORMAL WARNOUT PARTS LlST ................................................ 30
WIRE DIRGRAM ...................... seeesssssecsectssssostsessetsesassssssrserssenenss 31



INTRODUCTION

THIS BOOKLET IS PUBLISHED BY HIKER ENTERPRISES
CO., LTD. TOPROVIDE THE USERS WHO HAVE PURCHASED THE
HM-208B MACHINES FORPERFORMANCE AND PARTS SUPPLY.

THIS MACHINE IS A FULL-AUTOMATIC SAFETY FARTENING
MACHINE, ITS SPEED FAST AS WELL AS SAFETY IS PERFECT. OUR
PRODUCTS HAVE GOOD SALE, COMMENTS AND CONFIDENCE FROM
THE USERS OF HOME AND ABROAD RECENTLY FOR 'A DECADE.

GENERLA DESCRIPTION
1.DATA :
(1) MOTOR : V4HP
(2) VOTAGE : 110V ~ 220V ~ 3PH ~ 50~60HZ.

(3) SUITABLE : TUBULAR RIVETS, SNAPS, PLASTIC BUTTONS, SNAPPER
FASTENERS, PRONGS, TACKS.

(4) PIECEWORK : RAINCOAT, GARMENT, STATIONERY, RUBBER ITEMS,
PLASTIC ITEMS, LEATHER BAGS.

(5) THROAT DEPTH : 5"

(6) GROSS WEIGHT : 240KG

(7) PACKING SIZE : 27"X29" X 67"
2.CAUTION :

(1) IN THE CASE OF CHANGING OTHER KIND OF SNAP BUTTONS,
SHOULD CHANGE A COMPLETE SET OF FEEDING SYSTEM TO
FIT BUTTONS SIZE WHICH YOU DESIRE.



(2) BEFORE OPERATING, YOU SHOULD CHECK THE VOTAGE AS
YOUR MOTER'S.

(3) BEFORE SWITCHING THE POWER, YOU SHOULD CHECK THE
PROPER DISTANCE BETWEEN UPPER AND LOWER DIES BY
TURNING THE FLYWHEEL IN ONE COMPLETE TURN WITH HAND.

(4) TO DROP THE OIL INTO THE HOLES TO LUBRICATE THE MOVING
PART, AND PUT THE GREASE INTO THE CUP.

(5) WORNOUT PARTS MUST BE RESUPPLIED FROM OUR COMPANY
AS YOU SEND TO US THE CORRECT PART NUMBERS, AS SHOWN
A-15 ~ B-03 AS SOON AS POSSIBLE.



ORDERING REPLACEMENT PARTS

ALL PARTS OF THIS MACHINE HAVE BEEN ASSIGNED PARTS
NUMBER IN THE CATALOG BOOK. THESE PARTS ARE SHOWN IN THE
EXPLDED VIEW DRAWINGS.

WHEN ORDERING ANY PART, THE FOLLOWING INFORMATION
MUST BE SUPPLIED :

A. YOUR COMPANY’S NAME AND ADDRESS.

B. MACHINE MODEL AND SERIAL NUMBER.
LOCATED ON NAME PLATE OF MACHINE.

C. THE STYLE AND CARD NUMBER OF THE
FASTENERS BEING USED.

D. WRITE DOWN FIG. NO., LTEM NO. AND PART NO. NAME OF PART
DESIRED, UNIT AND QUANTITY. THOSE OF WHICH ARE SHOWN IN
THE CATALOG BOOK. |

E. IF POSSIBLE, RETURN WORN OR BROKEN PART WITH YOUR
PURCHASE ORDER WHEN YOU ARE NOT SURE.



BASE SUPPORT SYSTEM

EXPLODED VIEW
(FIG. 1)

0




HIKER Figure 1. Parts List

ITEM NO. DESCRIPTION QTY REMARKS
A-01 MOTOR PULLEY 1

A-02 SET SCREW MOTOR PULLEY 1 5/16™x 3/47L
A-03 MOTOR 1

A-04 NUT 4

A-05 NUT 2

A-06 MOTOR BEARER 1

A-07 RUBBER WASHER 8

A-08 BEARER SUPPORTING ROD 1

A-09 NUT 2

A-10 HOLDER, BEARER SUPPORTING ROD 1

A-11 FIXED SCREW 2 387 x 3/4L
A-12 FIXED SCREW, MOTOR 4 5/16"¢x 11/27L
A-13 FIXED SCREW 4 38 x 1L
A-14 SCREW, MOTOR BEARER SUPPORTINGROD = | 1

A-15 PIN, MOTOR BEARER 1

A-16 FIXED SCREW 2 3/8"0x 1/27°L
A-17 PIN HOLDER, MOTOR BEARER 1

A-18 BASE SUPPORT, RIGHT 1

A-19 NUT 8

A-20 STOP RING PEDAL 2 3/47°¢ x 11/4°®16t
A2l PEDAL 1

A-22 CROSS BAR, BASE SUPPORT 2

A-23 FIXED SCREW 6 /47 x 1/27L
A-24 FIXED SCREW T T 4 316" x 1/27L
A-25 POWER SWITCH PLATE 1

A-26 FRONT PANEL 1

A-27 UPPER TREADLE ROD 1

A-28 FIXED SCREW 2 5/16"¢ x 1/2”L
A-29 CONNECTOR, LOWER AND UPPER PEDAL ROD |1

A-30 FLYWHEEL COVER 1

A-31 LOWER TREADLE ROD 1

A-32 LOCK PLATE, FLYWHEEL 2

A-33 POWER PLUG 1

A-34 HINGE, FLYWHEEL COVER 2

A-35 FIXED SCREWS 6 /47 x 1/27L
A-36 FIXED SCREWS 2

A-37 FIXED SCREWS 2




DIES AND DIE SEATS LINKING SYSTEM
EXPLODED VIEW (FIG. 2)




HIKER

Figure 2 Parts List

ITEM NO DESCRIPTION QrY REMARKS
B-01 WORK BENCH 1

B-02 TAPPET STOP PLATE 1

B-03 NUT 3

B-04 JOINT, FULCRUM ROD 1

B-05 FULCRUM ROD 1 1/27¢ x 1401L
B-06 COLLAR, FULCRUM ROD 1

B-07 FLAT WASHER 3

B-08 AUXILIARY COIL SPRING 1 46x8x70.4Lx 9%
B-09 MAIN COIL SPRING FULCRUM ROD 1 6x11x67x76
B-10 TAPPET ARM SCREW 1

B-11 SCREW 2

B-12 TAPPET ARM 2 -

B-13 SCREW 2 4o x 11/27L
B-14 BUSHING-SHAFT 2 24 & JIFS T T A
B-15 TAPPET ADJUSTING SCREW 1 3/87¢x2°L
B-16 TAPPET ADJUSTER 1

B-17 BUSHING-SHAFT PIPE 1

B-18 BEARING 2 6000#,26¢ x 106 x 8t |
B-19 SHAFT PIN, OSCILLATING HEAD 1 5/87¢

B-20 SLIDING KEY, OSCILLATING HEAD 1

B-21 FIXED SCREW 2 I8¢ x 11/2"L
B-22 OSCILLATING HEAD 1

B-23 SCREW 1 5/16”¢ x 11/4°L
B-24 ROCKER ARM PIN 1 5/16”¢ x S0L
B-25 HANGING BRACKET 1 '

B-26 FIXED SCREW 1 5/16”¢ x 3/4”L
B-27 FIXED SCREW 2

B-28 LINK PUSHING BRACKET 1

B-29 FIXED SCREW 1

B-30 ADJUSTING SCREW, PUSHING PLATE 1 5/16”¢ x 27°L
B-31 NUT 1

B-32 PUSHING PLATE 1

B-33 FIXED SCREW 1 38“px 11/4”°L
B-34 WASHER 1 50x30x 1/8t
B-35 PUSHER LINK PIECE 1

B-36 PUSHER SHAFT 1

B-37 HAND PUSHING ROD 1

B-38 KNOB, HAND PUSHING ROD 1

B-39 NUT 1

B-40 ROCKER ARM 1

B-41 ADJUSTING SHAFT 1

B-42 CONNECTING PLATE ]

B-43 BUSHING-SHAFT CONNECTING PLATE 1

B-44 SCREW 1 1/47¢ x 1/2”L
B-45 SCREW 1 5/167¢ x 11/4”L




DIE AND DIE SEAT SYSTEM EXPLODED

VIEW (FIG. 3)




HIKER Figure 3 Parts List

ITEM NO. DESCRIPTION QTY REMARKS
C-01 DIE (SIZES ARE REPLACEABLE) 1

C-02 SPRING, DIE 1 1x66x35x19
C-03 PIPE SOCKET, DIE 1

C-04 SETCREW, DIE PIPE SOCKET 1 /8¢ x 3/4”

C-05 SCREW, DIE SEAT 2 5/16"¢ x 2~

C-06 SCREW , PUSHER SLOT, BASE 4 38 ¢x3”

Cc-07 GUIDE-WAYS BASE 1

C-08 COIL SPRING 1 3x37¢x060x 14x5
C-09 SEAT, COIL SPRING 1

C-10 SIDE PLATE, DIE SEAT 1

C-11 FLAT WASHER 1

C-12 SOCKET HEAD SCREW SIDE PLATE 1 5/16"6 x 3/4°
C-13 NUT, DIE SEAT SCREW 2




PUSHER SYSTEM EXPLODED VIEW
(FIG. 4)

- 11 -



H IKER Figure4  Parts List

ITEMNO DESCRIPTION QTY REMARKS
D-01 SOCKET CAP SCREW, GUIDE BLOCKS 4 316 x 11/4"L
D-02 SNAP PUSHING ROD 1

D-03 GUIDE BLOCK, SNAP PUSHING ROD 1

D-04 CONTROL SLICE, TRACK FEEDINGS 1

D-05 SPRING LEAF, CONTROL SLICE 1

D-06 WASHER 1

D-07 SPRING LEAF SCREW 1 3167 x /4L
D-08 SQUARE BLOCK, SIDE 1

D-09 SQUARE BLOCK, MIDDLE 1

D-10 GUIDE BLOCK, TRACK 1

D-11 GUIDE-WAYS SEAT 1

D-12 MILLING BENCH(FOR PRONG EYE-LET) 1

D-13 JAW PIN 2 5% x 45L

D-14 LOWER JAW 1

D-15 JAW SPRING 1

D-16 JAW COVER 1

D-17 SCREWS 2 /4 x 1/27L
D-18 JAW COVER 1

D-19 SLOT KEY, MILLING BENCH 1

D-20 SLEEVE, SLIDING ARM 2 34 x 1/2*
D-21 SCREWS 2 /4% % 1/27L
D-22 SLIDING ARM 2

D-23 ADJUSTER 1

D-24 PIN, SNAP PUSHING ROD 1

D-25 MOVING PIVOT, SNAP PUSHING ROD 1

D-26 PIN, MOVING PIVOT 1

D-27 THREAD PIN, MOVING PIVOT 1 S*x24L

D-28 SLIDING ARM PIN 1

D-29 NUTS 2 5/16™x 6t
D-30 SCREWS 2 /47 x 1/2"L
D-31 PROTECTIVE PLATE 1

D-32 GUIDE-WAYS BASE 1

D-33 SPRING, SLIDING ARM 2 1.2°x 146L x 1.2° x 119
D-34 SCREW, SLIDING ARM SPRING 2 5/16™ x 11/27°L
D-35 BOLT, HEAD BODY 4 3/8*x 11/2”
D-36 SOCKET CAP SCREW, SLOT KEY 2 I8¢ x 11/4”




BODY, PULLEY AND MAIN SHAFT EXPLODED
VIEW (FIG. 5)

- 13 -



HIKER Figure5  Parts List

ITEM NO DESCRIPTION QTY REMARKS
E-01 PULLEY SHAFT 1 5/8* x 200
E-02 SOCKET CAP SCREW, PULLEY 2 5/16* x 3/4”
E-03 PULLEY 2

E-04 PULLEY STAND 1

E-05 WORM GEAR SHAFT 1

E-06 WORM GEAR 1

E-07 BUSHING-SHAFT GEAR 1

E-08 SOCKET CAP SCREW, BUSHING SHAFT 1 5/16™ x 5/16”
E-09 PULLEY, WORM GEAR SHAFT 1

E-10 OUTER COLLAR, WORM GEAR SHAFT 1

E-11 OIL CUP 1

E-12 PULLEY BELT 1

E-13 THUMB-NUT 1 3/8™*

E-14 COIL SPRING 1 23%x 15%x6° x 433"
E-15 FLAT WASHER 1 1387

E-16 BRAKE ANCHOR 1

E-17 BRAKE LINING 1

E-18 SCREW, BRAKE LINING 2 3167 x 1L
E-19 NUT, WORM GEAR SHAFT 1

E-20 PULLEY BELT 1

E-21 SCREW, BRAKE ANCHOR 1 /4% x11/2°L
E-22 THREADED STUD, BRAKE ANCHOR 1 /8 x 4L
E-23 NUT, THREADED PIN 1 38"

E-24 SUPPORTING STAND 1

E-25 FIXED SCREW 2 5/16*x 1L
E-26 FLAT WASHER 1

E-27 SCREW, SUPPORTING STAND 1 3/8™ x 13/4°L
E-28 SCREW, HEAD COVER PLATE 2 5/16" x 1/2"L
E-29 COVER PLATE, HEAD 1

E-30 HEAD BODY 1

E-31 GREASE CUP 2

E-32 KEY, DRIVE SHAFT 1

E-33 DRIVE SHAFT 1




N I
S ————— 4/ S~eg
: /W/H = / Ay
/ \>/. \ /\ 7 /,lw.,
C {0 ANATR
RN S W S AR WY
\ N, 2
\ /f\\ \X AR N
A NRAY e R Y
R4 ! \
g / , “
A \

\ /o \
RN o T TR '
VAN \ s ! v
\Ow y / '
A\ \ /7 \

AN T NP4 P
NP\ 7
/f\: \"( /7
N o /
Mo 3 /
A el /

-04
-05
H-06

H-07
H-08
H-09

%
] /
|
|
!
i
\J
N
N
I
Iy
s,
LS

H
H

g Ay,

CLUTCH SYSTEM EXPLODED
(FIG. 8)

VIEW (OLD TYPE)

H~-17

.18 -



Hs T

H-15 | EEHE$ASCREW, SQUARE ROD

H-16 | MHAEf2SQUARE CONNECTING ROD
H-17 | EEEAATHREADED PIN, SQUARE ROD
H-18 | BRMENUT, THREADED PIN

5/16"* X 3/4"{

| 5/16"*X1" ¢

5/16"¢

fﬁe jﬁ % 8 WE| W i
No. Description Qty Remarkrs
H-01 | FEiHFRGREASE CUP 1
H-02 | EE#EHHSOCKET CAP SCREW, OUT COLLAR 1 |5/16"*1/2"4
H-03 EEIERFEOUTER COLLAR, FLYWHEEL 1 1.1/4"°X1"* X 16]
H-04 | FEIFLYWHEEL 1 | A74
H-05 | FK#SFLYWHEEL BELT 1
H-06 | F#REES-RMBINSERT, FLYWHEEL 2
H-07 | EEIE#HSCREW, CLUTCH CAM 2 | 3/8"*1" )

H-08 | Bt&E3CLUTCH CAM 1
H-09 | #If2OUTRE RING FLANGE, CRANK 1
H-10 | BESH3CAM KEY, CLUTCH 1
H-11 | TEBESHITRESPRING, CAM KEY 1 | 1.2°X10°X4.3° X384
H-12 | BESHMIE#EFCOVER CAM KEY SPRING 1
H-13 | EEIEAFIXED SCREW 2 | 1/4"*x1/2"4
H-14 | BHASYEACEEEMY/(PIN SCEW, OUTER RING FLANGE| 1 | 5/16"* x2"4
1
1
1
1

- 19 -



CLUTCH SYSTEM EXPLODED
VIEW ( NEW TYPE)
(FIG. 9) 1-01\?’

- 20 -



@9 T

ﬁi:e iﬁ £ % B K S
No. Description Qty Remarkrs
1-03 #REAHZCOVER, ROLLER 1
1-04 Fz 4B CONTROL RING, COUNTER CLOCKWISE 1 1/4"* X574
1-05 #EKROLLER 1
1-07 $AESTEEL SLEEVE 1
1-08 #iZXBEARING 2 | 6007#

1-09 BERING 1

1-10 Feha R HFLYWHEEL BELT 1 A-74

1-11 K Fek@FLYWHEEL 1

112 R ERTRFLYWHEEL RING 1

I-13 SENIFEFLYWHEEL STEEL PIN _ 1 | 1/4"* X189
-14 FReka ¥ A DRIVE WHEEL THRUST PLATE 1

I-15 B & 2R3 HISAERCLUTCH ROLL 7 | 5/16"* X184
I-16 L EECLUTCH CAM 1

117 V | B3N BCLUTCH CAGE 1

-18 MM SPRING 1 2.7°X60.5.¢
I-19 - |-fE#Z K BACK STOP. INSERT 1

1-20 v | EZEHECLUTCH COLLAR 1

1-22 FHEIFFREIRFHBRAKE ADJUSTING SCREW 1 5/16"* %3 1/2"4
1-23 F|HTHSBRAKE SPRING 1 2°X5.6" X 394X 76
1-24 F|EH E{FFRONT FRICTION BRAKE 1

I-25 F|=H FFRICTION BRAKE FELT 2

I-26 F|EE S {FFRONT FRICTION BRAKE 1

-27 V' | H|EZECAM 1

1-28 v | B 2OUTER RING FLANGE, CRANK 1

1-29 v | EHEHSPINELD 1

1-32 EEHFIXED PIN 1 | 6.1*x30/
1-34 ° | #fi¥k ) STEEL PIECE 1 5* X329
1-35 % B #RUBBER SEAT 1

1-36 F ZBRIGHT ANGLE PLATE 1

{-37 E EFSPRING PIN 1 | 5.0°x324¢
I-38 Y5 BhHT 4JBECLUTCH LEVER 1 :
1-39 B4 2857/ UPPER TREADLE ROD 1

1-40 S EHROUND-HEADED PIN 1

1-41 I SPRING 1 0.9°X3.3" X 650X 20/
1-43 SHEEHEINNER SPRING PIN 1 3*X16.64
1-45 EEFEPIN 1

I-46 EFEFBFIXED PIN 1

1-47 HFIAJEECLUTCH LEVER SEAT R

1-48 | B SPRING 1

1-49 v | hI%)$%4%]FrCONTROL PLATE 1

I-50 v | B&HE.CLUTCH SUPPORT 1

1-53 v | ETEIR&SCREW, SPINDLE 1

I-54 ¥ | EAREERIGHT ANGLE SEAT 1

I-55 +~ | EEAESQUARE BAR 1

I-58 ¥ | ¥ ZEPOST SUPPORT 1

1-60 V| X ZEEEHRPOST SUPPORT SEAT 1

.21 -




HEAD, COMPONENT CASE
SYSTEM EXPLODED VIEW
( FIG. 10)

- 22 -



E10 FTHXK

ﬁ';e j{ﬁ £ i@ W =5
No. Description Qty Remarkrs
J-02 BEH X PATTING CONTROL PLATE 1 1/4% < 1/2"4
J-03 FIBEIGEPATTING CONTROL 1
J-04 EIf8PIN 1 3/8"* <30/
J-05 S IEARFIXED SCREW 1
J-06 FIBELEERN.C ROLLER PIN 1
J-07 BB ERPATTING CONTROL ROLLER 1
J-08 V4 & 8d{—SQUARE GUIDE BUSHING 1
J-09 EEGHIRSRADJUSTING SCREW 1 | 3/16"*x3"J
J-11 R E EARATTACHED PLATE 1
J-12 EALASIEHLIGHT HOLDER SCREW 1
J-13 ENIFEOUTER PIPE 1
J-14 ElEAEFIXED PIOVT 1
J-15 SEHRAEBOLT 1
J-16 SEHEEHECLAMPING BOLT 1
J-17 P % B SHELL, CONNECTOR 1
J-18 BRELAMP HOLDER 1
J-19 P TR PXADJUSTING CLAMP RING 1
J-20 PEEFLAMP CASE 1
J-21 HZESHILAMP LENS 1
J-22 [ 2 B SR IRAHLAMP CAP 1
J-23 =& #{—MOVING GUIDE, THREE-STEP-PIN ¥ 1
J-24 HiZCOMPONENT CASE SIDE PLATE Ry=l 1
J-27 ZRESKNAME PLATE 1
J-29 %% 7] FrHOOK PLATE, THREE-STEP-PIN 1
J-30 PU A3 COMPONENT CASE '/ ) 1
J-31 V| HREEHS (UYfSYEAE ) SQUARE SUDING BAR (LEFT)(L 4 -

J-32 AR iR #HRADJUSTING SCRES, CLAMP HOLDER 1 5/16"* <2 1/2"f
J-34 Y&k 2 v W [ 8L CLAMP HOLDER, SQUARE ROD 1

J-35 & EIRMRFIXED SCREW 1 5/16"* < 1/2"J
J-36 Y24 SIDE PLATE SLIDING BAR 1

J-37 & 2 SRARFIXED SCREW 4 1/4"* xX1/2"4
J-38 SHSETRACK PLATE, SPRING 1 7.5°% <1474
J-40 Bl B IRFHRFIXED SCREW 1 1/4"* <14
J-41 L B K TEEEBEARER, SLIDING BAR 1

J-42 [ T ERARFIXED SCREW 1 1/4"° x1/2" 4
J-43 b EEHEUPPER JAW SEAT 1

J-44 9 ZFFERIKTAJ9-TYPE HOOK 1

J-45 B 2 iRARSCREW, HOOK 4 | 5/16"*x1"{
J-46 HUHESE K- UPPER JAW ARM 2

J-48 HGHFEME F-LEAF SPRING, UPPER JAW 2

J-49 P EEAHUPPER JAW (RECEIVER) 1

J-51 TR 8 1] AR IR AR THREADED PIN 1

J-52 =H5. I THREE-STEP-PIN 1

J-53 [ SEESRARFIXED SCREW 1 5/16"* < 1/2" 0
J-54 _F#EUPPER DIE 1

J-55 R HETE L BUE AR (1) L-TYPE PLATE V| 1

J-56 RIRADJUSTING SCREW, SQUARE ROD 1 5/16"* X2 1/2"f

- 23 -




RIGHT FEEDING SYSTEM
EXPLODED VIEW

(FIG. 11)




11 BHXR

ﬁf;e rfz‘f% = 5 WE| W =)
No. Description Qty Remarkrs
K-01 w2 A O B EiEsSOKET CAP SCREW, HOPPER| 2 1/4"% 1"
K-02 _2- A OHOPPER 1
K-03 P ALOADING CHUTE PLATE *f)ﬂvé w 4 1
K-05 RIENUT 6
K-06 PRECEE EIEAIRING NUT, THREADED PIPE 2
K-07 {#UFHANDLE KNOB 1
K-08 T3 mE H-CONNECTING PIECE, CLEANING PLUG 1
K-09 HIEFLIECLEANING PLUG 1
K-10 SCREW 1 1/4" * 1 1/4ﬂ
K-11 HIRRING 1 3/8" ><7o x15'
K-12 E S SEARFIXED SCREW 1 | 5/16"* x1"{
K-13 IHLMRELEFT (RIGHT) EDGE SUPPORT 2 HhAES—
K-14 | THCARE S IEA4SIDE SCREWS 4 | 1/4"*x3/4")
K-15 TH.C R A%ADJUSTING SCREW, SUSPENSION BRACKET| 2
K-16 B yHE RUBBER SEAL 2
K-17 ke ER L BHSPINDLE (LONG) 1
K-18 IRAYEETHREADED PIPE, SPINDLE (#l 17%2;7f~ 1
K-19 P48 HOPPER CONE RING SHIELD 1 1%H
K-20 | EIESRMFIXED SCREW 6 | 1/4"*x1 1/44
K-21 18 K STIRRERS 3
K-22 SCREW, STIRRED PLATE 3 | 1/4"*x3/8"f
K-23 k8 - SPECIAL WASHER 1
K-24 3Bk EEYHOPPER CONE 1 RSSO &2
K-25 Bl Z#YROUND BELT 2 A& —
K-26 S EPULLEY 1
K-27 {8 /7 [HIZETHREADED RING, SPINDLE 1
K-28 % COIL SPRING, SPINDLE 1 374x3.75° <9’
K29 | METEURAIRING NUT, SPINDLE 1
K-31 P R ZESUSPENSION BRACKET, TRACK 1
K-32 FE EIRARFIXED SCREW 2 1/4"* < 1"}
K-33 B A Fr TRACK HOLDER PLATE 1
K-34 BRPENUT 2
K-35 ¥ ZIBRACKET, LOADING CHUTE PLATE 1
K-36 [ EURAAFIXED SCREW 2
K-38 FIXED SCREW, LOADING CHUTE PLATE 2 | 3/8"¢x1 1/4"f
K-39 VIIEAHTRACK SECTIEN 1
K-40 WS = ag sk FIXED SCREW, TRACK SECTION 2 | 1/4"x1"9 -
K-41 $E4(ECONTROL BLOCK, EXIT CONTROLLER| 1
K-42 VLB FUHIZECAGE SEAT 1
K-43 18, L, PATTING ROD 1
K-44 FiEPIETRACK SPRING 1 1*x11.5"°x 724
K-45 /A E EAFEXIT CONTROLLER PIN 1
K-46 84| AJEXIT CONTROLLER PIECE 2
K-47 B X PATTING SPANNER PLATE 1 (%)
K-48 SMEXIT CONTROLLER SPRING 2 | 05°X15°X45°X180
K-49 E EHRAMFIXED SCREW 2
K-50 FEHEXIT CONTROLLER CAGE 1
K-52 SHABISTEEL RING 1

- 25 -



LEFT FEEDING SYSTEM
EXPLODED VIEW
(FIG. 12)




HIKER Figure 12 Parts List
ITEMNO DESCRIPTION QTY REMARKS
L-01 SOCKET CAP SCREW, HOPPER 2 /47 x 1”L
L-02 HOPPER 1
L-03 LOADING CHUTE PLATE 1
L-04 FIXED SCREW 1 5/16™ x 3/4°L
L-05 RETAINING SLEEVE, SPINDLE 1 11/4* x 5/8” x 30L
L-06 RING NUT THREADED PIPE 2
L-07 HANDLE KNOB 1
L-08 CONNECTING PIECE, CLEANING PLUG 1
L-09 CLEANING PLUG 1
L-10 SCREW 1 /4™ x 11/4L
L-11 RING 1 3/8*x 7.0fx 15L
L-12 FIXED SCREW 1 5/16™x 1L
L-13 LEFT/RIGHT EDGE SUPPORT 2
L-14 SIDE SCREWS 4 14" x 3/47L
L-15 ADJUSTING SCREW, SUSPENSION BRACKET 2
L-16 RING LOCK 2
L-17 RUBBER SEAL 1
L-18 SPINDLE(SHORT) 1
L-19 HOPPER CONE RING SHIELD 1 OR MODEL 100019
L-20 THREADED PIPE, SPINDLE 1
L-21 STIRRERS 3
L-22 SCREW STIRRERS 3 1/4" x 3/8”L
L-23 SPECIAL WASHER 1
L-24 HOPPER CONE 1 depend on button size
L-25 PULLEY 1
L-26 THREADED RING, SPINDLE 1 11/47* x 16* x 10L
L-27 COIL SPRING, SPINDLE 1 375X P x37x5
L-28 RING NUT SPINDLE 1
L-29 NUT 4
L-30 SUSPENSION BRACKET 1
L-31 FIXED NUT 2 /4% x1”
L-32 TRACK HOLDER PLATE 1
L-33 TRACK SECTION 1
L-34 TRACK PLATE 2 /4% x1”
L-35 BRACKET (LONG LOADING CHUTE PLATE) 1
L-36 FIXED SCREW BRACKET 2 38" x 11/4°L
L-37 FIXED SCREW, LOADING-CHUTE-PLATE 2 38 x 11/4°L
1

L-38

SUPPORTER




EREEBMHER

Normal Wornout Parts List

% # W |F®ge| & ET w =
(I /&)
Iltem Worn Out
Parts No. Qty (W/Hr) Remarks
e -Gl
@ J-08 1| 9000Hrs | & 28 & = s 2 28
| WITH CARE OF THE
FLYWHEEL, CLUTCH,
AND SHAFT LUBRIC-
H-06 2 3000Hrs | ATING PERFORMANCE
IN REGULAR
MAINTENANCE.
% H-10 | 1 | 3000Hrs
8 J-23 1 3000HTrs
/ G10 | 1 | 3000Hrs
% J-54 1
T
| : C-01 1
{

- 30 -




WIRE DIAGRAM

—1 {440V
A = 380V
220V
4 By 110V
L®,e
—-"—@é C%— SN TRANISFORMER]
center® ®_"‘”\_|_T @A
LAMP sWITCHN | | W _OmL
MOTOR SWITCH _—1 Vi ’ ’

POWER
LAMP

8P TERMINAL

il

N7 AN

__AC INPUT  MOTOR POWOR |CONTER CENTROL
LINE OUTPUT LINE LAMP OUTPUT

RIS|TIW VU]

- 31 -



